
1



1



Status Position Parts
Number Parts Name Unit

Quantity
Set Unit
Quantity Specification Remarks Maker codeStatus Position Parts

Number Parts Name Unit
Quantity

Set Unit
Quantity Specification Remarks Maker code

1 362358 BH23S (MUS) 1
2 271691 LEFT HANDLE ASSY 1 TE2-2041000
3 270603 LEFT HANDLE 1

Four 271692 THROTTLE LEVER
COMPLT 1 R034-005900

Five 577133 HANDLE FITTING 1 136-103 136-103

6 580796 HEXAGON HEAD BOLT 2 Five L040-050283 M5x30 K040-
050301

7 991938 NUT 2 K151-050000 M5 900-200

8 591463 RIGHT HANDLE ASSY 1 136-004 Include
Grip 136-004

9 270121 BOLT 1 K055-060182 M6x18
Ten 991964 WASHER 1 K207-060104 900-321

11 991941 U-NUT 1 Five M6 6 kaku 1
shiyu M6

12 270755 UPPER CASE 1 A326-100002
13 270756 LOWER RECEIVER 1 A325-101002
14 270021 CLUTCH DRUM 1 136-145
15 584666 PINION GEAR 1 136-146 136-146
16 591443 CRANK COMPLETE 1 136-003
17 271466 ROD 2 TE1-A044000
18 991919 SLIDE PLATE 1 030-110 030-110
19 270758 FELT 1 A325-104004
20 577131 GUIDE PLATE 1 136-116 136-116

twenty one 272539 UPPER BLADE 1 TE3-A120700
twenty two 272540 LOWER BLADE 1 TE3-A220700

twenty
three 270757 PLATE 1 A325-103004

twenty four 270759 PLATE 1 A325-102004
twenty five 991911 END REINFORCEMENT 1 027-145 027-145

26 577136 HANDLE BRACKET 1 136-100 136-100
27 270028 COLLAR 2 073-209

28 580767 BEARING 6001 2RS 1 K354-060010 #6001 2RS K354-
060010

29 270423 BEARING 608ZZ 3 K353-006080

30 580777 SNAP RING 1 5 K283-026000 #26 K283-
026000

31 991931 SCREW(M5X20) 2 10 K011-050205 M5x20 900-243

32 580791 HEXAGON HEAD BOLT 7 5 K054-050160
M5 M5x16 K054-

050160

33 991914 SCREW 2 A040-002009
L19 008-247

34 991912 SCREW 2 A040-003009
L22 008-248

35 991918 SCREW 1 A040-004009
L29 008-249

36 991937 GREASE NIPPLE 1 A-MT6X1ｶﾞﾀ M6

37 991924 SCREW M3X5 2 10 K010-030050
M3 M3x5 900-040

38 270031 SCREW 2 5 K054-060250
M6 M6x25

39 127226 FLANGE NUT 2 10 M5 M5
40 991941 U-NUT 4 5 M6 6ｶｸ 1ｼﾕ M6
41 991913 WASHER 4 10 008-250 008-250
42 270027 WASHER 4 5 K207-060231 6x22xt2.3
43 270070 BLADE COVER 1 A028-112009
44 270030 SCREW 3 K054-060200 M6x20
45 591449 LABEL 1 CAUTIONﾏｰｸﾂｷ
46 591450 LABEL 1 ﾌﾞﾚｰﾄﾞﾁﾖｳﾌﾖｳ
47 223925 LABEL 1 H/T ｸﾞﾘｽﾎｷﾕｳ Grease up

48 580808 CORD BAND 1 R035-002100 R035-
002100



1



Status Position Parts
Number Parts Name Unit

Quantity
Set Unit
Quantity Specification Remarks Maker

codeStatus Position Parts
Number Parts Name Unit

Quantity
Set Unit
Quantity Specification Remarks Maker

code
1 859328 ENGINE CE230 1 CE230/93
2 282165 CYLINDER 1 TIER3
3 282339 GASKET 1
4 261250 CAP SCREW 4 5 M5X20 M5x20

5 267924 INSULATOR 1 ｻﾞｸﾞﾘﾅｼ New gasket
required

6 268014 AIR DUCT 1
7 261171 GASKET 2 5
8 265924 CAP SCREW 1 5 M5X25WSW+ｵ M5x25

9 265925 SCREW 1 M5X25ﾌ+ｵ M5x25
10 268016 MUFFLER ASSY 1 Incl.11-14
11 268017 MUFFLER 1
12 268171 MUFFLER TAIL 1
13 267056 SPARK ARRESTER 1
14 265107 CAP SCREW 2 5 M4X10 M4x10
15 268461 HOLDER 1
16 268019 GASKET 1
17 266402 CAP SCREW 2 5 M5X55ﾌﾗﾝｼﾞ M5x55
18 285650 PLATE 1 CE230
19 285482 GASKET 1 CE230
20 265107 CAP SCREW 1 5 M4X10 M4x10

× 21 268195 CAP SCREW 2 M5X10ﾎﾞ M5x10

22 268580 CYLINDER COVER 1 ｸﾛ
23 266000 TAPPING SCREW 2 4X20ﾀﾂﾋﾟﾝﾄﾗｽ
24 265107 CAP SCREW 2 5 M4X10 M4x10
25 268576 CRANK CASE 1
26 280488 BEARING 6001C3 2 6001 C3ﾘﾍﾞﾂﾄ PPL 6001

27 261492 OIL SEAL 1
ISCD12287ｸﾞﾘｽ

ﾅｼ
ISCD12287

28 261386 OIL SEAL 1
ISCD12227ｸﾞﾘｽ

ﾅｼ
ISCD12227

29 055185 SNAP RING #28 1 5 ｱﾅﾖｳ28 #28
30 261246 CAP SCREW 3 5 M5X25 M5x25
31 268032 PISTON 1 CE230
32 282177 PISTON RING 2
33 261036 PISTON PIN 1 5.7X8X23.5L

34 263957 NEEDLE BEARING
KTV81112EG12B2 1 KTV81112EG12

B2
KTV81112EG01

B2
35 261576 CLIP PISTON 2

36 268585 CRANKSHAFT/CONN.ROD
ASSY 1

37 268581 CLUTCH CASE 1
38 261607 CAP SCREW 4 5 M5X16WSW M5x16
39 280404 CLUTCH ASSY 1 ﾍﾂｼﾞ54ﾖｳｸﾗﾂﾁ Incl.40-42
40 280568 CLUTCH SHOE 2 (2)required
41 280569 CLUTCH BOSS 1
42 280570 SPRING 2 (2)required
43 268474 FAN COVER 1
44 268388 COVER 1
45 268390 SCREW 1 4X14ﾀﾂﾋﾟﾝﾈｼﾞ 4x14
46 261250 CAP SCREW 4 5 M5X20 M5x20
47 268590 PLATE 1
48 268591 STAY 1
49 268940 SCREW 1 M5X18WSW-12 M5x18
50 268592 CLAMP 1
51 287265 MAGNETO ASSY 1 Incl.52-60
52 268039 ROTOR ASSY 1 10701-31411
53 287266 IGNITION ASSY 1 Incl.54-60
54 287269 COIL 1 10735-31302

55 261072 CAP 1 ｲｹﾀﾞ10855-
40101

56 287351 TUBE 1 10850-40182
57 287352 SPARK PLUG WIRE ASSY 1 10756-41796 Incl.58-60
58 261074 PLUG BOOT 1 10855-40131



Status Position Parts
Number Parts Name Unit

Quantity
Set Unit
Quantity Specification Remarks Maker

code
59 261075 CONNECTOR 1 10805-40061
60 287353 SPARK PLUG WIRE 1 12195-55205
61 261076 WOODRUFF KEY 3X10 1 5 Aｼﾕ 3X10 3x10
62 261417 NUT ROTOR M8 1 5 M8 M8
63 280381 SPACER 2 5
64 261256 BOLT 2 5 M4X25 M4x25
65 285982 SPARK PLUG(BPM8Y) 1 NGK BPM8Y NGK BPM8Y
66 283735 WIRE COIL 1 155ﾋﾗHCBH
67 268044 LEAD 1 135M4 CBH
68 261202 GROMMET 1 ｸﾛ(N1.5)
69 268036 GROMMET 1 7X9
70 264588 CLAMP 1 5
71 268668 RECOIL STARTER ASSY 1 Incl.72-84
72 268669 STARTER ASSY 1 Incl.73-79
73 261621 REEL 1
74 262922 SCREW 1 MFZN2
75 261622 SPIRAL SPRING 1
76 268813 ROPE ASSY 1 Incl.77-79
77 281817 STARTER ROPE 1 3X850L
78 267219 STARTER GRIP 1
79 268670 DAMPER 1
80 264085 PULLEY ASSY 1 Incl.81-84
81 264086 STARTER PULLEY 1
82 261630 RATCHET 1
83 261631 RETURN SPRING 1
84 020299 E-RING #4 1 10 ﾖﾋﾞ4 #4
85 261189 WASHER 2 5 6X16.5XT1.2 6x16.5xt1.2
86 268671 PLATE 1
87 264535 SCREW 2 5 M6X20ｻﾗ M6x20

88 286993 SCREW 4
M5X16WSWﾎﾞ

+ﾐ
M5x16

89 268593 STAY 1
90 272548 LABEL 1 BH23S BH23S
91 272549 LABEL 1 BH23S BH23S



1



Status Position Parts
Number Parts Name Unit

Quantity
Set Unit
Quantity Specification Remarks Maker

codeStatus Position Parts
Number Parts Name Unit

Quantity
Set Unit
Quantity Specification Remarks Maker

code

1 268680 CARBURETOR ASSY 1 WYL-154B Incl.2-15 New gasket
required

2 268499 CARBURETOR BODY 1 WB5-2771
3 262991 PURGE BODY 1 WB5-2557
4 262992 COVER 1 WB21-3147
5 261874 PRIMER 1 WB188-12

6 283905 DIAPHRAGM
METERRING 1 WB95-614

7 262993 GASKET 1 WB92-359
8 262994 DIAPHRAGM 1 WB95-99
9 282576 GASKET 1 WB92-415

10 268953 MAIN JET 1 WB112-3070-
345L #34.5

11 261871 O-RING 1 WB16-104
12 261876 RING 1 WB16-71
13 261658 SWIVEL 1 WB52-34
14 264682 SCREW 2 WB96-364
15 262996 SCREW 4 5 WB96-425
16 261864 GASKET 2 5

× 17 266420 CLEANER ASSY 1 CAA-76 Incl.18-20
18 264709 AIR CLEANER COVER 1 AIR FILTER
19 266433 HOUSING ASSY 1
20 264695 FILTER 1 WB125-62
21 264691 O-RING 1 5
22 264016 CAP SCREW 2 5 M5X60 M5x60
23 268951 BAFFLE PLATE 1
24 289025 FUEL TANK ASSY 1 A46B113C180D52 Incl.25-37
25 284421 FUEL TANK 1 CE230 ﾀｿｳﾍﾂｼﾞ
26 289044 FUEL TANK CAP ASSY 1 Incl.27
27 289045 GASKET 1
28 289026 FUEL PIPE ASSY 1 Incl.29-37
29 289027 FUEL PIPE ASSY 1 Incl.30-32
30 268065 GROMMET 1 3ｱﾅ
31 261590 BREATHER SUB ASSY 1
32 261117 CLIP 1
33 289028 PIPE A 1 3X5X53L 3x5x53L
34 288921 JOINT 1
35 289029 PIPE 1 3X5X125L 3x5x125L
36 264653 FILTER ASSY 1 125-552
37 261117 CLIP 3
38 261117 CLIP 1
39 268940 SCREW 4 M5X18WSW-12 M5x18

40 285188 LABEL 1
CAｽﾊﾟｰｸｱﾚｽﾀｹｲｺ

ｸ



1
Status Position Parts Number Parts Name Unit Quantity Set Unit Quantity Specification Remarks Maker code



Status Position Parts Number Parts Name Unit Quantity Set Unit Quantity Specification Remarks Maker code
1 271835 INSTRUCTION MANUAL 1 BH23(MUS) BH23
2 264606 TOOL SET 1 Incl.3-5

× 3 264607 PLUG WRENCH 1 10x19x(+)
4 219431 SPANNER 1 ﾆﾒﾝﾊﾊﾞ 3 3mm

5 219432 WRENCH 1 ﾆﾒﾝﾊﾊﾞ 4 4mm


